
Vertical Shaft Pressure Washers

Pulvérisateurs de Lavage à Arbre Vertical

Hidrolavadoras de Eje VerticalBUILT TO LAST

IN459204AV   2/03

Replacement Parts List PW1753V3LE, PW1755V5LE,
Liste de Pièces de Rechange PW2050V2LE, PW2052V2AI, PW2200V3LE, 
Lista de Repuestos PW2450V3LE, PW2455V1LE

For parts, product & service information
visit www.chpower.com
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NOTE: Location of Ref. No. 15 may vary with model. Ref. No. 17 on
PW1755 and PW1753 only.
NOTE: L’emplacement de la réf. no 15 peut varier selon le modèle. Réf.
No. 17 pour PW1755 et PW1753 seulement.
NOTA: La ubicación del Nº de ref. 15 puede variar con el modelo. Ref.
No. 17 para PW1755 y PW1753 solamente.

© 2003 Campbell Hausfeld/Scott Fetzer



Ref. PW1753V3LE PW2050V2LE
No Description PW1755V5LE PW2052V2AI PW2200V3LE PW2450V3LE PW2455V1LE Qty.

1 Handle tube PM254000BH PM253400BH PM253400BH PM253400BH PM253400BH 1

2 1/4” - 20 bolt, (handle) PM001902AV — — — — 1

— PM001903AV PM001903AV PM001903AV PM001903AV 2

3 Flat washer PM002000AV — — — — 13

— PM002000AV PM002000AV — PM002000AV 15

— — — PM002000AV — 14

4 1/4” - 20 Nylon lock nut ST073808AV — — ST073808AV — 7

— ST073808AV ST073808AV — ST073808AV 8

5 1/4” - 20 bolt, (base) PM001901AV PM001902AV PM001902AV PM001902AV PM001902AV 3

6 Left leg PM015411BH PM015404AV PM015404AV PM015404AV PM015404AV 1

7 Right leg PM015412BH PM015405AV PM015405AV PM015405AV PM015405AV 1

8 Rubber bumper AL062300AV AL062300AV AL062300AV AL062300AV AL062300AV 2

9 1/4” - 20 x 3/4” self-tapping 

screw MJ102100AV MJ102100AV MJ102100AV MJ102100AV MJ102100AV 2

10 Wheel WA002401AV WA002401AV WA002401AV WA005100AV WA005100AV 2

11 Pushnut MJ104700AV MJ104700AV MJ104700AV MJ104700AV MJ104700AV 2

12 1/4” - 20 bolt, (axle) PM001903AV PM001904AV PM001904AV PM001904AV PM001904AV 2

13 Axle PM227900BH PM227900BH PM227900BH PM227900BH PM227900BH 1

14 Baseplate GN004530AV GN004530AV GN004530AV GN004530AV GN004530AV 1

15 Eyelet bolt PM080740AV PM080740AV PM080740AV N/A PM080740AV 1

16 Accessory rack PM252200AV PM252200AV PM252200AV PM252200AV PM252200AV 1

17 Spacer PM252300AV N/A N/A N/A N/A 4

18 #10 Self tapping screw MJ100304AV MJ100304AV MJ100304AV MJ100304AV MJ100304AV 2

19 Detergent tank assembly PM252000SJ PM252000SJ PM252000SJ PM252000SJ PM252000SJ 1

20 Cap PM252450AV PM252450AV PM252450AV PM252450AV PM252450AV 1

21 Gun PM243000AV PM243000AV PM243000AV PM005133AV PM005133AV 1

22 Lance PM243100AV PM243050AV PM243050AV PM035150AV PM035150AV 1

23 Detergent tube PM013700SV PM013700SV PM013700SV AL017614AV AL017614AV 1

24 Rotary lance PM243500AV N/A N/A N/A N/A 1

25 Hose PM012900AV PM012900AV PM012900AV PM012904AV PM012904AV 1

26 O-ring PM245800SV PM245800SV PM245800SV PM222310SV PM222310SV 1

27 1/4” - 20 Serrated nut PM031101AV PM031101AV PM031101AV PM031101AV PM031101AV 4

28 1/4” - 20 bolt, (tank) PM001902AV PM001902AV PM001902AV PM001902AV PM001902AV 4

▼29 Pump assembly (not shown) PM255000SJ PM255100SJ PM255100SJ PM244500SJ PM244500SJ 1

▼30 Engine (not shown) PM004280AV PM041905AV PM041905AV PM235100AV PM041900AV 1

▼ Items not shown

For Replacement Parts, Call 1-800-330-0712
Please provide following information:

- Model number
- Serial number (if any)
- Part description and number as shown in parts list

Address parts correspondence to:
The Campbell Group
Attn: Parts Department
100 Production Drive
Harrison, OH   45030  U.S.A.
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